

Product Monograph Information

SOLVET

Telephone: 1-403-456-2245
Toll-Free: 1-877-456-2755
Fax: 1-403-271-2920
Website: www.solvet.ca
Email: info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the Canada product label or package insert.

SOLMECTIN INJECTION FOR CATTLE AND SWINE

Ivermectin Injection
Veterinary Use Only
DIN: 02551179
Sterile

Warnings:

1. Treated cattle must not be slaughtered for use in food for at least thirty-five (35) days after the latest treatment with this drug; treated swine must not be slaughtered for use in food for at least twenty-eight (28) days after the latest treatment with this drug.
2. Non-lactating dairy cattle must not be treated with this drug for at least two (2) months prior to calving.
3. Not for use in lactating dairy cattle.

KEEP OUT OF THE REACH OF CHILDREN.

Active ingredients: Each mL contains 10 mg of ivermectin.

Indications: For the treatment of infections and infestations due to internal and external parasites in cattle and swine. See package insert for complete list of parasites.

Dosage and Administration:

Cattle: 1 mL of Solmectin Injection for Cattle and Swine (10 mg of ivermectin) per 50 kg of body weight by subcutaneous injection only. (Maximum 10 mL per site.)

Swine: 1 mL of Solmectin Injection for Cattle and Swine (10 mg of ivermectin) per 33 kg of body weight by subcutaneous injection in the neck only.

See package insert for complete directions.

Cautions:

1. A transitory discomfort has been observed in some animals following subcutaneous administration. A low incidence of soft tissue swelling at the injection site has been observed. These reactions have disappeared without treatment. Divide doses greater than 10 mL between injection sites to reduce occasional discomfort or site reaction.

2. Do not administer intravenously or intramuscularly.

Storage: Store at room temperature (15°C - 30°C).

Presentation: 250mL Bottle, 500mL Bottle